
Marquette University
e-Publications@Marquette

Master's Theses (2009 -) Dissertations, Theses, and Professional Projects

Ion Exchange Nutrient Recovery from Municipal
Wastewater
Allen Williams
Marquette University

Recommended Citation
Williams, Allen, "Ion Exchange Nutrient Recovery from Municipal Wastewater" (2013). Master's Theses (2009 -). 239.
https://epublications.marquette.edu/theses_open/239

brought to you by COREView metadata, citation and similar papers at core.ac.uk

provided by epublications@Marquette

https://core.ac.uk/display/67758703?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1
https://epublications.marquette.edu
https://epublications.marquette.edu/theses_open
[...]
 during IX cycle 3 and 4. ............................ 65 

Table 5: Phosphate only batch IX (triplicate bottles) ....................................................... 67 

Table 6: Final solution characteristics in mixed anion solution batch IX (triplicate 

averages) ........................................................................................................................... 69 

Table 7: Mixed anion regeneration test (triplicate averages) ............................................ 69 

Table 8: Spiked phosphate batch IX (triplicate bottles) .................................................... 70 

Table 9: Student t-test p-values for spiked phosphate IX ................................................. 71 

Table 10: Regeneration performance for spiked P test (triplicate bottles) ....................... 72 

Table 11: Removal % and initial ion concentration for anion + zeolite regenerant 

precipitation ...................................................................................................................... 95 

Table 12: Average solids composition for LayneRT
™

 and Dow-Cu 2 precipitation ....... 96 

Table A1: Nitrogen removal technology list .................................................................. 114 

Table A2: Phosphorus removal technology list .............................................................. 115 

Table A3: Student t-test results for zeolite IX in mixed cation solution (IX cycle 5) .... 115 

Table A4: P-values for F-test of zeolite IX in mixed cation solution (IX cycle 5) ......... 115 

Table A5: P-values for F-test of spiked phosphate IX .................................................... 116 

Table A6: Student t-test p-values for spiked phosphate regeneration ............................ 116 

Table A7: P-values for F-test of spiked phosphate regeneration .................................... 116 

Table A8: SSWRF Secondary Effluent Characteristics.................................................. 117 



vii 

 

 

 

Table A9: Anion IX effluent metals ............................................................................... 118 

Table A10: Ion concentrations in anion and zeolite regenerants .................................... 119 

 

  



viii 

 

 

 

LIST OF FIGURES 

 

 

Figure 1: Simplified schematic of nitrogen cycle relating to fertilization and wastewater 3 

Figure 2: Process diagram for anaerobically treated municipal wastewater ....................... 4 

Figure 3: Estimated N balance for 1 million gallons per day (MGD) anaerobically treated 

municipal wastewater.......................................................................................................... 5 

Figure 4: Estimated P balance for 1 MGD anaerobically treated municipal wastewater ... 6 

Figure 5: Nutrient recovery schematic .............................................................................. 19 

Figure 6: The steps to NH4-N batch testing ...................................................................... 41 

Figure 7: The steps to PO4-P batch testing ....................................................................... 47 

Figure 8: Phosphate IX column testing apparatus ............................................................ 49 

Figure 9: Batch struvite precipitation steps ...................................................................... 54 

Figure 10: Sorption of NH4
+
 onto clinoptilolite ................................................................ 58 

Figure 11: Sorption of NH4-N onto zeolite vs final NH4-N concentration; initial NH4-N 

labeled next to data point .................................................................................................. 59 

Figure 12: NH4-N removal by clinoptilolite in NH4Cl solution vs IX cycle .................... 61 

Figure 13: Regenerant NH4-N concentration (NH4
+
 only test) vs. regeneration cycle ..... 62 

Figure 14: Removal of NH4-N (mixed cation solution) vs IX cycle ................................ 63 

Figure 15: Regenerant NH4-N concentration (mixed cation test) vs regeneration cycle .. 66 

Figure 16: LayneRT
™

 column effluent PO4-P vs BV treated. .......................................... 75 

Figure 17: Dow-Cu cycle 1 column effluent PO4-P vs BV treated .................................. 76 

Figure 18: Dow-Cu cycle 2 column effluent PO4-P vs BV treated .................................. 77 

Figure 19: Dow-FeCu effluent PO4-P concentration vs BV treated ................................. 79 

Figure 20: LayneRT
™

 regeneration effluent PO4-P vs BV passed ................................... 81 

Figure 21: DOW-Cu regenerant PO4-P concentration vs BV passed during cycle 1 and 2

........................................................................................................................................... 82 



ix 

 

 

 

Figure 22: Dow-FeCu regenerant effluent PO4-P concentration vs BV passed ............... 84 

Figure 23: Zeolite column effluent NH4-N vs BV treated (cycle 1) ................................. 85 

Figure 24: Zeolite column effluent NH4-N vs BV treated (cycle 2) ................................. 86 

Figure 25: Zeolite regenerant NH4-N concentration versus BV passed (cycle 1 and 2) .. 89 

Figure 26: K-struvite precipitation vs pH using synthetic solution (Mg:P:N of 2:2:1) .... 91 

Figure 27: N-struvite precipitation vs pH using synthetic solutions................................. 92 

Figure A1: Zeolite IX cycle 1 effluent cations vs BV treated. ....................................... 120 

Figure A2: Zeolite IX cycle 2 effluent cations vs BV treated ........................................ 120 

Figure A3: Zeolite IX cycle 1 effluent metals vs BV treated ......................................... 121 

Figure A4:  Conditional struvite solubility product vs pH for synthetic solution N-struvite 

precipitation .................................................................................................................... 121 

 

  



1 

 

 

 

1 Introduction and Literature Review 

 

 

 

1.1 Redesigning Wastewater Treatment 

 

 

 

 The focus of this study was to more efficiently utilize resources in municipal 

wastewater for economic benefit while producing high quality effluent. In its traditional 

form, municipal wastewater treatment requires large energy inputs for biochemical 

oxygen demand (BOD) and nitrogen (N) removal and chemical inputs for phosphorus (P) 

removal (Jetten et al., 1997; Metcalf and Eddy, 2003). The first project objective was to 

replace secondary aerobic treatment of organics with anaerobic treatment. Aerobic 

treatment requires large quantities of electricity, greater than 50% of all plant energy 

usage, to transfer air into the reactor, while anaerobic treatment could potentially produce 

a net gain in energy (McCarty et al., 2011). Net energy gain would be accomplished 

through electrical generation from the anaerobic reactor’s biogas. In addition, anaerobic 

treatment produces less biomass than aerobic treatment and therefore biosolids handling 

is reduced; biosolids handling is a costly component of wastewater treatment plants 

(Smith et al., 2012). Despite these benefits, anaerobic treatment lacks nutrient, N and P, 

removal capabilities that are conventionally accomplished through 

nitrification/denitrification and enhanced biological phosphorus removal (EBPR) in 

aerobic and anoxic systems (Smith et al., 2012). In addition to EBPR, phosphorus is also 

removed through chemical precipitation which uses metals to precipitate phosphate (PO4-

P). An alternative redesigned wastewater treatment process may take advantage of 



2 

 

 

 

anaerobic treatment for energy recovery coupled with physical/chemical treatments 

targeting N and P removal and recovery.   

 N and P often must be removed from wastewater to meet regulatory discharge 

limits, but they are also valuable resources. In states with numeric criteria, total P and 

total N waterway limits range from 0.006-3.75 mg/l and 0.14-90 mg/l, respectively 

(USEPA, 2013). N and P are regulated due to eutrophication in the environment, which is 

excess growth of algae due to nutrient availability followed by their death, consumption 

by microbes and subsequent oxygen depletion; N is also regulated due to aquatic toxicity 

(Camargo and Alonso, 2006; Diaz and Rosenberg, 2008). These two macronutrients are 

potential resources as high crop yields are dependent on fertilizers containing N and P. In 

order to obtain N fertilizers, about 1% of the world’s energy is used in the Haber-Bosch 

process that forms ammonium (NH4
+
) from nitrogen gas (N2) (Smith, 2002). In 

wastewater treatment, additional energy is spent to convert the NH4
+
 in the wastewater 

back to N2 through nitrification/denitrification; the N cycle as it pertains to fertilization 

and wastewater is depicted in Figure 1 (USEPA, 2010). A potentially more economical 

solution is to remove and recover NH4
+
 from the wastewater for use as a fertilizer.  



3 

 

 

 

 

Figure 1: Simplified schematic of nitrogen cycle relating to fertilization and  

wastewater 

 

 

 

Phosphorus fertilizer is currently obtained from mining, which introduces two main 

concerns: processing requires energy and phosphate rock supplies are expected to be 

depleted in 50-100 years (Cordell et al., 2009). Therefore, recovery of PO4-P from 

wastewater may be more sustainable than mining and traditional wastewater P removal 

by providing economic, environmental, and food supply benefits. Accordingly, the 

redesign of wastewater treatment considering improved sustainability must address 

nutrient recovery. 

 The anaerobic membrane bioreactor (AnMBR) has been proposed as the 

anaerobic treatment process and has the potential to reduce chemical oxygen demand 

(COD) and total suspended solids (TSS) to less than 80 and 1 mg/l, respectively 

(Gimenez  et al., 2011; Kim et al., 2011). The treatment train can include a primary 

clarifier in series with an AnMBR. Solids from each of these processes are removed and 



4 

 

 

 

can be sent to conventional municipal anaerobic digestion which is followed by solids 

dewatering. N removal could be implemented in the supernatant from solids dewatering, 

primary clarifier effluent, or AnMBR permeate; N removal technologies must be separate 

from the other treatment unites. P removal could be implemented anywhere in the system 

depending upon process selection. Specifically, precipitation of P could be performed in 

the clarifier, AnMBR, solids dewatering supernatant (SDS) or the final effluent. 

However, other P removal processes would only be applicable to the SDS or final  

effluent. A diagram one possible process is depicted in Figure 2.  

 

 

 

 
Figure 2: Process diagram for anaerobically treated municipal wastewater 



5 

 

 

 

  
Figure 3: Estimated N balance for 1 million gallons per day (MGD) anaerobically  

treated municipal wastewater  

 

 

 

 A N balance for the proposed municipal wastewater treatment system is depicted 

in Figure 3. A typical raw municipal wastewater contains about 30-50 mg/l total Kjeldahl 

nitrogen (TKN) (Metcalf and Eddy, 2003). Settled sludge in the primary clarifier solids is 

approximately 0.5-1% of the influent flow with 2-7% solids, with approximately 1.5-4% 

of those solids consisting of N (Metcalf and Eddy, 2003; Turovskiy and Mathai, 2006). 

Using 4% total solids for the primary sludge and 2.5% N in the solids, N content was 

calculated (Metcalf and Eddy, 2003; Turovskiy and Mathai, 2006). Approximately 10% 

of AnMBR’s influent N is removed in the solids through biomass growth (Grundestam 

and Hellstrom, 2007). Flow rate of the AnMBR waste solids was estimated in accordance 

with Kim et al. (2011): 4.4 hr hydraulic retention time and 50 day solids retention time. 

In solids handling, dewatering with a belt filter press results in approximately 85% solids 

capture; these solids contain approximately 3.3% N (Metcalf and Eddy, 2003). By 

solving a system of equations for solids dewatering, the flow rate for solids and 

supernatant as well as the supernatant N concentration were calculated. As shown in 



6 

 

 

 

Figure 3, theoretically 7% of N is removed in biosolids, 10% of influent N is in the solids 

dewatering supernatant leaving and 93% of influent N is in the final effluent if the solids  

dewatering supernatant is recycled to the primary clarifier.  

 

 

  

  
 

Figure 4: Estimated P balance for 1 MGD anaerobically treated municipal  

wastewater  

 

 

 

 A P balance was completed for an AnMBR treatment plant and is depicted in 

Figure 4. Influent total phosphorus (TP) averages about 4-12 mg/l (Metcalf and Eddy, 

2003). P content in the primary sludge solids is about 1%; primary sludge P content in 

Figure 4 was calculated with the previously stated solids content (Metcalf and Eddy, 

2003). An AnMBR is estimated to remove about 10% TP through biological growth and 

particulate reject by the membrane (Grundestam and Hellstrom, 2007). Therefore the 

final effluent TP concentration would be 3.5 mg/l TP. In the biosolids from dewatering of 

anaerobic digester effluent, there is about 0.9 to 5.2% TP (European Commission, 2001). 

Since dewatered solids supernatant typically contains 60 mg/l TP or greater, a TP 



7 

 

 

 

concentration in the biosolids of 1.5% was used for calculations (Forrest et al., 2008). 

Figure 4 shows that 50% of the influent P can be recovered in the biosolids, 11% could 

be recovered in the sludge dewatering supernatant and 50% in the final effluent if the  

supernatant is recycled.   

 

 

1.2 Recovery Streams Review 

 

 

 

 Selection of an applicable technology for nutrient recovery is highly dependent 

upon the characteristics of the wastewater to be treated. In this study, AnMBR permeate 

or SDS was targeted for nutrient recovery. Anaerobic digester SDS has been well 

characterized and studied for nutrient removal and recovery. This stream typically 

contains ammonium-N (NH4-N) and PO4-P concentrations of 600 and 70 mg/l, 

respectively (USEPA, 1979). Since it is the liquid stream from solids digestion and 

dewatering, there is also a significant 5-day BOD (BOD5) and TSS associated with the 

stream, 100-2,000 and 100-10,000 mg/l, respectively (USEPA, 1987). Struvite 

precipitation has been widely investigated in this stream and is now being applied full-

scale with companies such as Ostara and Multiform Harvest (Clean Water Services, 

2013; Ostara, 2013). Precipitation of struvite recovers most of the PO4-P and a portion of 

N from the sidestream (Munch and Barr, 2001). Another technology developed for this 

stream is partial nitritation and Anammox. This process simply removes N, but does so 

with less carbon and energy than nitrification/denitrification (van Dongen et al., 2001). 

 Full-scale AnMBR has not been well defined since much of the work with these 

systems has been at pilot and lab scale with little or no full-scale municipal wastewater 

implementation (Smith et al., 2012). AnMBR are capable of producing permeate with 



8 

 

 

 

effluent COD and TSS of less than 80 and 1 mg/l, respectively; effluent COD in one 

process was 7 mg/l (Gimenez et al., 2011; Kim et al., 2011; Martinez-Sosa et al., 2011). 

A submerged AnMBR treating screened raw sewage produced an effluent with 33 mg/l 

NH4-N, 3.1 mg/l PO4-P, 95 mg/l S
2-

, and 1.7 mg/l SO4-S (Gimenez et al., 2011). Influent 

NH4-N and PO4-P concentration were less than effluent concentrations in the Gimenez et 

al. (2011) system, suggesting that PO4-P was being released by microbes and organic N 

undergoes ammonification in the anaerobic reactor. In the work of Gimenez et al. (2011), 

influent sulfur was in the sulfate form and most of it was reduced to sulfide with a small 

amount lost to gas and less than 2% remaining as sulfate. TP and TKN concentrations in 